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FIRE RATING TEST RESULTS
WELCOME COLLECTION

artisticflooring.com.au

sarpet Manufacturors TEST REPORT No. 161616

LABORATORY REF: P161616

CUSTOMER REFERENCE

42 oz WELCOME COLLECTION

Sample description as provided by customer Order No. WR
Pile weight mass/unit area 42 oz/yd? Pile Fibre Content 80% WOOL & 20% SYNTHETIC
Construction Details Woven Secondary Backing Jute Woven Colour CharcoaliGrey
Style Cut Pile Pile Height mm

TEST METHOD AS/ISO 9239.1 2003 Rea
Behaviour Using a Ra

ant Heat Source

The test values refate to the bebaviour of the test specimens of & product under the particdar conditions of the 1est, they are st
intended to be the sole criterion for assessing the potential fire hazard of the product. Clause 9 of AS/ISO 9239 Part 1.

Conditioning as specified in BS EN 13238.2001

Sample submitted Date Sep 2016 Test Date 20 Sep 2016
ASSEMBLY SYSTEM: DOUBLE BOND (DOUBLE STICK) AXILAY
The underlay used was AXILAY it was adhered to the substrate using ROBERTS 656 adhesive. The floor covering

was adhered to the underlay using ROBERTS 95 adhesive.

Substrate: Non-Combustible
Substrate - 6mm Fibre Reinforced Cement Board to simulate a Non-Combustidble Flooring.
The Molding Torque on Specimen Frame was 2Nm

Initial Test  Specimen 1 Length Direction Critical Radiant Flux 8.6 kW/m?
Specimen 1 Width Direction Critical Radfant Flux 8.6 kW/m'

Full tests carrted out In the Length Direction
SPECIMEN Length 81 Length# | Longth® | Moan
["Crivical Radiant Flux 88 a3 . &
(KW/m?) | .
Smoke Development Rate 8 | 4 "
(%, min) )

The volues quoted below are a3 requived by Specificotion C1. 10 Fire Marard Properties (Floors) of the Butiding Code of Australio.
The Criticol Rodiont Flux quoted Is the value ot Flame-Out/Extinguishment (BCA Generol Provisions AT 1)

MEAN CRITICAL RADIANT FLUX 8.5 kW/m*
MEAN SMOKE DEVELOPMENT RATE 78 percent-minutes

OBSERVATIONS: The samples singed, ignited and burnt a short distance.

A M. B. Webb

Technical Manager
NATA

v DATE: 20 Sep 2016

Performance it Agprovals

YECHMICAL Testing Mo, 1539) 1004 04 09
coMPETERCE  Accredited for compliance with SONEC 17025,

1
‘ PAGE1of2
Clause 9 of AS/150 9239 Part 1

The values on Page 2 have no relevance to the Code

APL Australia Pty Lid
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FIRE RATING TEST RESULTS
WELCOME COLLECTION

TEST REPORT No. 161616 THE INFORMATION PROVIDED ON THIS PA THE TEST REPORT IS FOR THE SPONSORS USE ONLY AND WILL MEET THE PAGE 20f2
LABORATORY REF: P161616 RECUIREMENTS OF THE STANDARD. 1T IS NOT REQUIRED UNDER Clacse 9 of ASASO 9239 Part |
TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS
‘Speclm«\ 0 60 10 160 0 280 o 360 410 0 510 560 610 no 780 810 850
1 | 12 13 40 51 34
2 140 14 14 1
3 131 13 40 202
TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION A |
Burn Leagth (mm) Time To Maximam Light Senchae
Specimen at Flame Out/ Burn Out Altecuation Developmact
Extinguishment [C] %) Rate (%.min) NATA
— — —
initial Test: Width 230 799 28 | 78 v
- : :
Specimen Tests: Length | recwaca. M. B. Webb
- — — comsctance  Technical Manager
1 230 832 29 89 |
s DATE: 20 Sep 2016
2 24 782 19 54
- —— Performance and Approvals
3 92 31 - Testing No. 15393
s . a Accredited for compllance
T Mean I 235 202 - — with SOAEC 17029

The loboratory does not aliow the use of this poge of the repovt without the use of poge !
This page alone has no validity under Clause § of ASJISO 9239 Part t
WOL04 00 1447 21 September 2076

artisticflooring.com.au
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mis Artistic Carpet Manufacturers TEST REPORT No. 150372

P.O. BOX 768 BULIMBA QALAND 4171
Attn Mr Warwick Richards LABORATORY REF: P155373

CUSTOMER REFERENCE

WELCOME COLLECTION

Sample description as provided by customer Order Mo, WR
Mass/unit arca 42 oz/yd? Pile Fitve Content 80% WOOL A 20% SOLUTION DYED NYLON
Comstruction Details Woven Secondary Backing Woven Colour Various
Style Patterned Cut Pile Pile Moight | mm

TEST METHOD ASASO 9239.1 2003 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radlant Meat Source, As required by specification C1.10 of the Duliding Code of Australla,

The test vislues relate to the behaviour of the test specimens of a product under the particular conditions of the test, they are not
intended 10 be the sole criterion for anessing the potential fiew hazaed of the preduct. Clause 9 of AS/150 9239 Part 1

Conditioning as specified in S EN 13238.2001
Sample stmitted Date Dec 2015 Test Date 19 Dec 2015

ASSEMBLY SYSTEM: DOUBLE BOND (DOUBLE STICK) MJS 7 mm

The under lay used was MJS 7 mim It was adhered to the substrate using MJS Maxbond 2009 adhesive. The floor
covering was adheced to the underiay using Maxbond 2010 adhesive.

Substrate: Non: Combustible
Substrate - 6mm Fibre Reinforced Coment Doard to late & Non-Combustible Fleoring.
The Holding Torque on Specimen Frame was 2Nm.

Initial Test Speckmen | Length Direction  Critical Radiant Flux 9.0 kw/m’
Specimen | Width Direction Critical Radiant Flux 8.6 kW/m'

Full tosts carried out In the Width Direction

SPECIMEN. Width #1 Width #2 Width #3 Moan
Critical Radiant Flux

W/m") e 00 (B e
Ymoke Development fate | =

(%.min) as 40 30 4“4

The valurs guoted below are @ required by fpecification € 1. 10 Pive Nanard Proger ties (Floors) of the Buiding Code of Australia
e Critiol Radhant Fiux quoted 1) the value ot Flame Out /Eatinguhment (0CA General Novivers A1 1)

MEAN CRITICAL RADIANT FLUX 8.6 kW/m?
MEAN SMOKE DEVELOPMENT RATE 45 percent-minutes

ORSERVATIONS: The samples singed, ignited and burnt a very short distance.

M. 8. Webb \ PAGE 1 of 2
Technical Manager {
NATA Clause 9 of AS/I50 9239 Part 1
DATE: 19 Dec 201%
v The values on Page 2 have no relevance Lo the Code
- Performance & Approvaly
TECHMICAL Testing Mo 1509 1004 04 09
COMPETEINGE  Accredited for compliance with BONEC 17029,

APL Austrabia Pry Lid Telmphone 00 9943 1018 et sph(deciousty sha cormn sy
5 Carvahs Hd, Ouidengh Soumh Facsmds 00 5562 1018 Web www a0AAL Bla COM &
Vctorw 1107 Auatraie Mobde O411 030 008 ABN 0D 458 B0 210

artisticflooring.com.au




FIRE RATING TEST RESULTS
WELCOME COLLECTION
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TEST REPORT No. 150373 THE INFORMATION PROVIOED ON THIS PAGE OF THE TEST REPORT IS FOR THE SPONSORS USE ONLY AND WILL NEET THE PAGE 20f 2
LABORATORY REF: P159373 REQUAREMENTS OF THE STANDARD. 1T 1S NOT REQUIRED UNDER Clawae 0 of ASISO 0239 Part 1

TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

specimen % @ | w 160 | 210 | 240 10 | 0 | 40 ] w0 | 50 | se0 | 60 | ss0 | 70 | 70 | 810 | a0
1 10| 11 vas|  1s2| vse|
2 vaz| 3| szl | 28l | |
3 ol M e O LT L |
TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION A
Buarn Length (mm) Time To Maximum Lght Semoke l.
Specimen at Flame O Burn Out "ATA \
Extingus shment " () Rate (% min)
Initial Test: Length 210 74 18 35 v |

Specimen Tests: Width Tecwmcar M. B. Webb

Technical Manager

1 230 741 18 45
DATE: 19 Dec 2015
2 210 734 19 40
Performance and Approvats
! Testing No. 15393
3 240 ™ 20 50 Accredited for compliance
227 738 19 P with SOAEC 17028,

The laboratory does not allow the use of this page of the report without the wse of page 1
This page slone hat no validity under Clawse ¥ of AS/150 9209 Part 1
14049 19 Decomber 2014

APL Austradia Pty Lid Telphone 03 6543 16180 Emad apiffepustraie com sy
§ Carwen Rd. Oskiegh Soumn  Faces 3 9562 1818 Web www aclaustyaba com au
Vetra 3167 Auswake Mobde 0411 039 088 ASN 60 468 843 310

artisticflooring.com.au
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mis Artistic Carpet Manufacturers TEST REPOAT No. 150371
P.O. BOX 768 BULIMBA QLAND 4171

Attrn: Mr Warwick Richards LABORATORY REF: P158371

CUSTOMER REFERENCE

Sampie description as provided by customer Order No. WR
Mass/unit ares 42 oz/yd* Pile Fibre Content 80% WOOL & 20% SOLUTION DYED NYLON
Construction Details Woven Secondary Backing WOVEN Colour Various
Style Patterned Cut Pile Pile Hedght | mm

TEST METHOD AS/1SO 9239.1 200) Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radiant Heat Source. As required by specification C1.10 of the Bufiding Code of Australia,

The test values retate to the behaviour of the test spocimens of & prodact under the partioular conditions of the test, they are not
Intended to be the sole criterion for assessing the potential fre hazard of the product, Clause 9 of AS/I50 9239 Part 1,

Conditioning as specified in BS EN 132382001
Sample submitted Date Dec 2015 Test Date 24 Dec 2015

ASSEMBLY SYSTEM: DOUBLE BOND (DOUBLE STICK) DUNLOP DB7

The underlay used was DUNLOP DB7 it was adhered to the substrate using DUNLOP PRIME & PEEL adhesive. The
floor covering was adhered to the underiay using DUNLOP ULTRA BOND adhesive.

Substrate: Non-Combustible
Substrate - mm Fibre Reinforced Cement Board to simulate a Non-Combustible Flooring.
The Holding Torque on Specimen Frame was 2Nm,

inftial Test  Specimen 1 Length Direction  Critical Radiant Flux 9.4 kwW/m
Specimen 1 Width Direction Critical Radlant Flux 8.6 kW/m*

Full tests carried out in the Width Direction

SPECIMEN Width #1 Width #2 “Width #3 Mean
Critical Radsant Flux

g 86 86 20 87
Smoke Devetopment Rate

(%.mén) 6 42 42 5

The volues quuted befow are as requived by Specification C 1. 10 Fire Mazord Properties (Floery) of the Buiiding Code of Auntrolie
The Criticol Rodiant Flux guoted (s the volue ot Flame Out /Extinguishment (BCA Gereral Provision A1, 1)

MEAN CRITICAL RADIANT FLUX 8.7 kW/m?
MEAN SMOKE DEVELOPMENT RATE 51 percent-minutes

OBSERVATIONS: The samples singed, ignited and burnt a short distance.

A M. B. Webb \ PAGE 10f2
'

Technical Manager
NATA Clause 9 of AS/150 9239 Part 1
DATE: 24 Dec 2018
v The values on Page 2 have no relevance to the Code
« Performance & Approvals
TECHMICAL Testing No. 1509) 1004 04 09

COMPETENCGE  Accredited for compliance with SOMLC 17025

APL Australia Pry Ltd Telaphone O3 9543 1818 Ermadt aphlaptastraba com sy
5 Carirmah Rd. Ousdegh Soumh Facsrrin 00 5062 1810 Ve www apleustraia com
Victore 3167 Austrabe Mobde 0411 020 088 ABN 68 €68 849 210

artisticflooring.com.au
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TEST REPORT No. 150071 THE INFORMATION PROVIOED ON THS PAGE OF THE TEST REPORT 15 FOR THE SPONSORS USE ONLY AND WILL MEE T i PAGE 20f 2
LABORATORY REF: P1s02 1 REQUIREMENTS OF THE STANDAAD. IT 185 NOT REGUIRED UNDER Clause 9 of ASASO 9230 Part 1

TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

Specimen %0 0 110 160 M0 260 1o 0 410 440 510 | W0 60 640 0 760 [ 80 o
1 128 136 1% 160 ZI))J '
1
[ 2 140 141 151 154 sl | |
. |
) F] 120 9 178 s ! [
| |
TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION A i
Burn Langth (mm) Tme To Manimum Uight Smore \
Specimen o Plame O Buen Out A “ATA
Catingaishmant [ (%) Rate (% min)
Initial Test: Langth 190 74 16 43 v
Specimen Tests: Width Tecwaca, M. B.Webb
Technical Manager
1 230 T44 " [ 3]
— — DATE: 24 Dex 2015
2 0 T48 16 a2
Portommance and Aggrovaly
Testig Mo 1339)
3 210 124 19 4 Accredied for compliance
Mean 223 738 1 gt | | NEOmCIN

The loborotery does not aliow the uie of 1Ny page of 1A report without the use of poge 1.
This page alone has fo validity under Clacse 9 of AS/HHO 9209 Past 1
W0 % 24 Decomber 2019

sl schenty mia com au
www plaAY e COM M
P AGH 340 29

artisticflooring.com.au
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mis Artistic Carpet Manufacturers TEST REPORT No. 158370
P.O. BOX 7638 BULIMBA QLAND 4171

At Me Warwick Richards LABORATORY REF: P153370

CUSTOMER REFERENCE

Sample description as provided by customer Order No. WR
Mass/unit arca 42 oz/yd* Pile Fibre Content 80% WOOL & 20% SOLUTION DYED NYLON
Construction Detafls Woven Secondary Backing Woven Colour Various
Style Patterned Cut Pile Pile Height / mm

TEST METHOD AS/ISO 9239.1 2003 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radtant Heat Source, As required by specification C1.10 of the Building Code of Australla.

The test values relate to the bebaviour of the test 1pecimens of 3 product under the particular conditions of the test, they are not
intended to be the sole criterion for assessing the potential fire hazard of the product. Clause 9 of AS/ISO 9239 Part 1.

Conditioning as specified in 85 EN 13238.2001
Sample submitted Date Dec 2015 Test Date 30/1272015

ASSEMBLY SYSTEM: OVER UNDERLAY DUNLOP EXCELLAY
The UNDERLAY used was DUNLOP EXCELLAY,

Substrate: Non-Combustible
Substrate - 6mm Fibre Relnforced Cement Board to simulate a Non-Combustible Ficoring.
The Molding Torgue on Specimen Frame was 2Nm,

Initial Test Specimen 1 Length Direction  Critical Radiant Flux 8.6 kW/m!
Specimen 1 Width Direction Critical Radiant Flux 8.7 kW/m?*

Full tests carried out in the Length Direction

[SPECIMEN __Length #1 _Length #2 Length #3 Moan
Critical Radtant Flux
(W /) (X 83 78 82
Smoke Development Rate
(X.min) 70 0 " i

The velues Quoted below are ax reguired by Specification C 1. 10 Five Mazard Properties (Floors) of the Buriding Code of Australia
The Critieol Rodiant Fiux guoted i the vafue at Fiame Out /Extinguistment (BCA General frovisions A1 1)

MEAN CRITICAL RADIANT FLUX 8.2 kW/m*
MEAN SMOKE DEVELOPMENT RATE 70 percent-minutes

OBSERVATIONS: The samples singed, ignited and burnt a short distance.

v
A M. B. Webb l‘ PAGE 10f 2

Technical Manager
NATA ’ | Clause § of AS/150 9239 Part 1

DATE: 30/ 12/2015
V The values on Page 2 have no relevance to the Code.
S . Performance B Aggrovaly
TROMMIGAL Testing No. 1539 1004 04 09

CONPATENCE Accredited for compliance with ISONEC 17023

APL Australia Pty L Tolsprone 03 0643 1010 Emat spiepioustraie com s
% Canvwsh Mo, Oukdegh South Facsmin () 5562 1810 Wby wiww apiausirais com s
Victoram 1167 Austrade Mebde 0411 006 088 ADN 65 458 820 319

artisticflooring.com.au




FIRE RATING TEST RESULTS
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TEST REPORT No, 150270 THE INFORMATION PROVIDED OM THES PAGE OF THE TEST REFORT (S FOR THE SPONSORS USE ONLY AND WILL MEET Ti PAGE 20f 2
LABORATORY REF: P159370 REQUIREMENTS OF THE STANDARD. 1T 18 NOT REQUIRED UNDER Clavse § of ABISO 0220 Part |

TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

T T —
Specimen 50 60 1 160 1 M0 | w0 10 0 40 | 40 | 50 50 | &0 ] 660 m w0 | W ()
1 ' 120 27 12 190 208 |
[ 2 127 ) 129 we| 21| |
] 120 " 124 m 195 229 | l
'
TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION
s Dun Lu'ao(dm Time To Masimmum Ught Smoke
pecimeon o Flame Bum Out
€ abogs shmant ) %) Rate (% min) NATA |
Wnitial Test: Width 228 736 n " v
Specimen Tests: Langth ecumica, M. B. Webb
Technical Manager
1 230 742 26 70
DATE: 30/12/201%
2 240 % 8 (1)
Perfarmarce anvd ADOruvAlY
Testing Mo, 1509)
) 203 m 2 " Accredied for compllance
Mean 245 750 28 po| [ wen00MEc 17828

The laboratory does not allow the wse of s page of the report without the use of poge 1.
Ths page alone has 0o validity wnder Classe 9 of AS/150 9109 Pt |
WAy 0 1% December 2013

APL Australia Pry Ltd Tolwptore 03§ Emad apifasiauntysia com
5 Carwah R Oakiegh Seuth  Facsmie ( Vet www aplaustraia com sy
Victors 3167 Austrake Mobde 0411 008 ABN 00 488 B9 319

artisticflooring.com.au
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m/s Artistic Carpet Manufacturers TEST REPORT No. 150372

P.O. BOX 768 BULIMBA QLAND 4171
At Mr Warwick Richards LABORATORY REF: P159372

CUSTOMER REFERENCE

WELCOME COLLECTION
Sample description as provided by customer Order No, WR
Mass/unit area 42 ox/yd* Pile Fibee Content 80% WOOL & 20% SOLUTION DYED NYLON
Construction Details Woven Secondary Backing Woven Colour Various
Style Patterned Cut Pile Pile Height / mm

TEST METHOD ASASO 9239.1 2003 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radlant Heat Source. As required by specification C1,10 of the Buliding Code of Australia.

The test values relate t0 the Dehaviowr of the test spocimens of 3 prodect under the particular conditions of the test, they are not
intended to be the sole criterion for assening the potential fire hazard of the prodict. Clause 9 of AS/ISO 5239 Part 1.

Conditioning as specified in BS EN 13238.2001
Sample submitted Date Dec 2015 Test Date 29 Dec 2015

ASSEMBLY SYSTEM: DIRECT STICK (et seicw)
The floor covering was directly stuck to the subitrate using ROSERTS 95 adhesive.

Substrate: Non-Combustible
Substrate - 6mm Fibee Reinforced Cement Board to simutate a Non-Combustidle Flooring.
The Holding Torque on Specimen Frame was 2Nm,

Initial Test Specimen 1 Length Dwection  Critical Raciant Flux 8.6 kW/m?
Specimen 1 Width Direction Critical Radtant Flux 8.1 kW/m?

Full tests carried out in the Width Direction

[ SPECIMEN Width #1 Width #2 Width 83 Mean
Critcal Radiant Flux

(W/m') L 78 (X 80
Smoke Development Rate

(%.min) " L) 12 "

The veldues quoted below ere @ required by Specification 1. 10 Fire Marard Properties (Floors) of the Buliding Code of Austratio
The Critkcad Rodiant Fluxe guoted is the value of Flame Out/Catinguishment (8CA General Provisions A1, 1)

MEAN CRITICAL RADIANT FLUX 8.0 kW/m?
MEAN SMOKE DEVELOPMENT RATE 13 percent-minutes

OBSERVATIONS: The samples singed, ignited and bumnt a short distance.

—
A M. B. Webb \ PAGE 10of 2

Technical Manager 1

NATA ‘/\/ Clause 9 of AS/150 9239 Part 1
v DATE: 29 Dec 2015

Performance & Aggrovaly

TRCHMICAL Testing Ho. 15)9) 1004 04 09
COMPETERGE Accredited for compilance with ISONEC 17029,

APL Austrafia Py Lid Telwphors O 564) 1618 Frrmt aph(Qapimmts abe corm a
S Carrsah Rd Osblogh South Facsende 00 0562 1818 Web www sploustrale com sy
Victora 3167 Aunstrate Mobde 0411 000 088 ADN 00 450 540 210

The values on Page 2 have no relevance to the Code,

artisticflooring.com.au




FIRE RATING TEST RESULTS
WELCOME COLLECTION
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TEST REPORYT No. 150372 THE INFORMATION PROVIDED ON THIS PAGE OF THE TEST REPORT 1S FOR THE SPONSORS USE ONLY ANDWILL MEE T T PAGE 2012
LABORATORY REF: P150372 AEQUIREMENTS OF THE STANDARD. 1T 1§ NOT REQUIRED UNDER Clauss 9 of ASASO 9229 Pant |

TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

Specimen 50 60 1" 160 0 160 I " 110 410 “ | 310 40 610 %0 o 760 0 | w0
| 1 19 200 208 Fal 2% !
[
| 2 134| 18| 19| wa| we| 72|

) 128 12 153 m 302 I

| i
TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION 1
Burn Langth (mm) Time To Maximum Light Smoke 1
Specimen o1 Flame Owy Burm Owt Altenvation Development “ATA
£ xtinguishment () (%) Rate (%.min)

Initial Test: Longth 230 742 15 7 v

Specimen Tests: Width ecwmcar, M B Webb
Technical Manager

1 250 745 2 14
DATE: 29 Dec 2015
2 205 730 20 13
Pertormance and Agprovaia
Testing No. 1539)
! 250 124 20 13 Accredited for compliance
Mean 255 733 21 "] B mtuiadidds

The loboratery does not allow the wie of Ihis page of the report without the use of page |
This page alone has no validity under Clacse 9 of AS/150 9239 Part |
WM My 1 Decombar 2004

Errat api(Deptaustraba com sy
wew aphatr S

artisticflooring.com.au
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MG Astistic Carpata  Attn Me Warren Riohards TEST REPORT No 125579
PO BOX 768

Bulimba QLD 4171

LABORATORY REF: P125579

CUSTOMER REFERENCE

ARTISTIC CARPETS 80/20 3402 AXMINSTER

Sample description as provided by customer Order No. WR
Mass/unit arca 34 ou/yd* Pile Mbre Content 80% WOOL & 20% NYLON
Construction Details Woven Secondary Backing Axminster Colour Blue/Grey
Style Cut Plle Pile Hetght / mm
YESYHETMOOAMSO””'IWWToF«OYMF«. gs Part 1 Deter of the 8

Using a Hoat & . A3 required by specification C1, wcolmmCodnolAuunM

Tested in accordance with the Carpet Institute Code of Proctice for AS/ISO 9239 Testing Version 10 / 0805

The test values retate 10 the Dehaviowr of the test specimerns of & product under the Partioular conditions of the Lest, they are not
ntended 10 be the 10le criterion lor astesting the potentssl Tre hazard of the product n we. Clause 9 of AS/S0 9209 Pt 1

Conditioning as specified in BS EN 13238,2001
Sample submitted Date May 2012 Test Date 18 May 2012

ASSEMBLY SYSTEM: OVER UNDERLAY Cextreme

The UNDERLAY used was Cextreme,

Substrate: Non-Combuntible
Substrate - 6mm Fibre Relnforced Cement Board to simulate a Non-Cambustitie Flooring.
The Holding Torque on Specimen Frame was INm

Initial Test  Specimen 1 Length Direction  Critical Radiant Flux 7.3 kW/m?
Specimen 1 Width Dwection  Critical Radwunt Flux 7.1 kW/m?

Full tests carmied out in the Width Direction

[SPECIMEN Width #1 “Width #2 Width #3 Mean
Critical Radiant Flux ' e
(W/m?) 7.1 (X 7.9 .3
Smacke Development fate
(%.min) 04 53 (8] 61

he vabues Quated briow are an reguired by Specificotion C 1. 100 Fire Masard Mrogey tiey (Moovy) ‘I n- ﬂu.u-., Coute of Antrolio
e Critscol Ramant Flux quoted iy the volfue of Flome Ol /E stinpaiivment (0CA Grrwrod M

MEAN CRITICAL RABIANT FLUX 7.7 kW/m*
MEAN SMOKE DEVELOPMENT RATE 61percent-minutes

OBSERVATIONS: The samples shrunk away from the heat source, ignited and burnt a short distance.

i PAGE 1 of 2
A M. B, Webb \
NATA Technical Manager { This Page (1) has been designed Lo show the values

requived under Specification €1, 10a Fire Hazard
v DATE: 18 May 2012 Properties (Floors) of the Bullding Code of Australia

Meduavment % wree b The values on Page 2 have no reflevance to the Code
TRCHMICAL Technology No. 15)9)
COMPETENGE  Accredited for compliance with BONEC 17025, | 1ooe 04 0

artisticflooring.com.au

vie O B 1 Wet www apisat nia com m
Motsin 0411 000 ON8 AN 09 458 146 310
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FIRE RATING TEST RESULTS
WELCOME COLLECTION

TEST REPORT No. 125579 THE BFORMATION PROVIDED ON THIS PAGE OF THE TEST REPORT IS FOR THE SPONSORS USE ONLY AND WILL MEET THE PAGE 20 2
LABORATORY REF: P128579 REQUIREMENTS OF THE STANDARD. 1T 1S NOT REQIARED UNDER CLAUSE C1.10A OF THE BUILDING COOE OF AUSTRAUA
TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS
'SMlF\t‘\ 50 60 ‘ 10 160 0 l 60 | 310 360 410 “40 510 560 610 [ 660 710 760 810 80
! i e e— . {
1 23| 128 12| 18| vesl m[ [ \
2 126 17| 10 143( 169 |
| |
3 123 !241 130 140 156 '.‘6] l J
| . 4 1
TESTS SMOKE PRODUCTION BURNING CHARACTERISTICS A i ’
Maximum Light | Smoke Burn Langth (mm) Tiowm To H
Specimen at Flame Out/ Burn Out s
(3 1) | Rate (% min) Extingusshment (s) NATA
Initial Test: Length 24 | 58 290 T24 v ‘
spec . M. B. Webb
imen Tests: Width | 553'-'3‘.‘.3 Technical Manager
300 5
! = “ DATE: 18 May 2012
2 22 I 55 250 720 Moawurement 5 lence
< § r & Technology Mo, 15393
3 20 63 260 726 Accredited for compliance
1 with SONEC 17029,
Mean 2| (3] 210 732

3
o440 Dn 18 vay 2012

APL Australia Pty Lid

Victora 3107 Austaie

artisticflooring.com.au

wotory does not oliow the wse of this page

page alone han no validity under 1gecification C1

he report without the e of page 1
Oa Fire Mazard Preperties (Foon) of the Butding Code of Anmtralia



FIRE RATING TEST RESULTS
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nmvs Artistic Carpet Manufacturers TEST REPORT No. 109772
PO BOX 788 B MBA QAAND 4171
> LABORATORY REF: P169772

r Warwicx Richards

CUSTOMER REFERENCE

320z WELCOME COLLECTION

Sample description as provided by customer Order No. WR
Mass/unit aron 32 ox/yd’ Ple Fibee Contont 0% WOOL & 20% SYNTHETIC
Comstruction Detalls Woven Secondary Backing Jute Woven Colour CharcoabGrey
Style Cut Pile Pile Hoight mm

TEST METHOD ASASO 9239, 1 2000 Reaction To Five Tests For Floorings Part 1 Determination of the Burning
Bohaviour Using » Radiant Neat Source. As required by specification C1.10 of the Buliding Code of Auntralia

The bett values refate 10 the Debaviour of the Best DACINens of A roduct under the DartIOUA CONNLIONT Of the test, they Are not

Wiended 15 be 1he sole Crlenion for asesing the potentisl fire harard of the product. Clause 9 of AS/ISO N9 Part Y

Conditioning as specified n 05 EN 13238.2001
Sample womitted Dato Ape 2010 Test Date 23 Apr 2016

ASSEMBLY SYSTEM: DOUBLE BOND (DOUBLE STICK) AXILAY

The underiay used was AXILAY It was adhered to the substrate uning Roberts 935 adhesive, The floor covering
was adhored to the underlay using ROBIRTS 95 adhesive.

Substrate: Non-Combustidle
Substrate - émm Fibre Reinforced Cement Board to wmulate & Non-Combustdie Flooring.
The Molding Torque on Specimen Frame was INm

Inltiad Test  Specimen | Length Direction Critical Racddant Flux 9.0 kw/m!
Spocknon 1 Width Direction Critical Radant Flux 9.2 kW/m

Full tests carried out In the Length Direction
[ SPECMEN 1 Length &1 Length #2 _Longth #3 Moan ]
| Critical Radiant Flux
| W/ 2.0 (Y 0 o |
{mol.r Dewelopment Kate o P o p™ ]
(L.min)

The volurs quoted below are @ required by Specificetion C 1. 10 Fire Massrd Praperties (Floors) of the Buvidvrg Code of Antratio
The Crivieal Badiant Vius quoted i ihe valfue of Nawe Out (Eatinguisiment (BCA Genendt Provivioes AY 1)

MEAN CRITICAL RADIANT FLUX 8.8 kW/m®
MEAN SMOKE DEVELOPMENT RATE 46 percent-minutes

CRSERVATIONS: The samples singed, ignited and burnt & short dintance
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- . Performance & Approveds ‘

TECHIICAL Teiting Mo, 1509) 1004 04 09
COMPETERCE  Accreiited for compliance with BORC 11073 I

The values on Page 1 have 0o relevance to the Code
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FIRE RATING TEST RESULTS
WELCOME COLLECTION

ARTISTIC
FLOORING

Design without limits

Great spaces
start underfoot

TEST REPORT No. 169772
LABORATORY REF: P169772

THE INFORMATION PROVIDED ON TieS PAGE OF THE TEST REPOAT IS FOR THE SPONSORS USE ONLY AND WILL VIEET THE
REQUIREMENTS OF THE STANDARD 1T 15 NOT REQUERED UNDER Clause § of ASSSO 0200 Pt t
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TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

—_— — e — ——p—— 1y v - ——
Specimen 50 40 10 160 10 260 30 160 410 40 | 510 | & 610 440 70 750 810 860
v . . . . - - . - - - + v . . . \
1 193] 14| 168 17| 1s2 | \
— — e ———— $ 4 4 4 + : + ! —t ! { —
2 m 132 139 152 7 |
! . i " " + 4 4 ! . {
3 33 134 142 143 16
| 1| | A | 1 1 1 |
TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION 1
Burn Langth (mm) Time To Masimum Light | Smole
Specimen o Flame Ot/ Buen Out Attenuaton Devalopment
Estingunhment " L) J Rate (Nmin)
Initial Test: Width 200 733 21| 40
Specimen Tests: Length
t Technical Manager
1 210 722 7 45
— —— DATE: 23 Apr 2016
2 220 728 17 45
Performance and ASgr ovals
Testiog No. 15392
3 s 13 hd 4 Accredited for compliance
Mean 220 723 16 45| | e
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ebocetory does not oliow the wae of this poge of the rv)
page slooe has no validity under Clawse 9 of AS/IS0 9209 Part 1
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